For the latest kit updates and set-up tips:
Visit us on the web...

[ encusn _J  JAPANESE

hpiracing.com hpiracing.co,jp

=/

HPI USA ¢ 15321 BARRANCA PARKWAY e [RVINE, CALIFORNIA 92618 ¢ (949) 753-1099 ¢ (949) 753-1098 FAX
HPI JAPAN e 3-25-36 TAKAOKANISHI ¢ HAMAMATSU-SHI, SHIZUOKA-KEN ¢ 053-439-0833 ¢ 053-439-0644 FAX
HPI EUROPE e UNITS 1-3,QUEENS DR. IND. EST. ¢ NEWHALL, SWADLINCOTE, DERBYSHIRE, DE11 OEG, ENGLAND e 441283229400



«(Tools and Equipment

Thank you for selecting this HPI racing car! This kit is designed to be easy to build and uses top quality parts for durability and
performance. The instruction manual you are reading was designed to be easy to follow yet thorough in its explanations. HPI Racing
want you to enjoy both building and driving your new race car. If you come across any problems or need some help getting through a
step, give us a call and we will do our very best to help you. You can also contact us on the internet at hpiracing.com.

COERBHPIL—Y Y TRKEREN LITAZELTERSICENET. CORRE ~YTIZAUT 1 DEBREREL). MUSICEMHLTOIL, BHRH'D
NA UNISET R BRICHITSNTNET,

COFEEIE. MVEDIICEHEICHHBIUTCATDIRICBZDI SR, RIRTOM SR FFEBENHBELTHOET. IHTSIIVIVIVAN-Z&
ESEBHIDIEHIC, Ly Py IV _aPILERICABBULELENT, CHSOHRERHAATHSRUNSIIYSAIERSI— LTS,

FEBHPIL—Y VI TR, ESEIRUHIEEIADE, MBUTIEORUHERN > THRELVEM>TNET. Fv FOHEBIITOET, TR
mOBORLIES, ESTRIBICH/FETRHNSHDETEL.

Included inside:

Fu FCASTNBTA @ 7903
! 7904 A
Z901
Z960 Turn Buckle Wrench \
5=V DL YF Lo~ GEE |
e Z950 Cross Wrench (Small) Z903 2.5mm Allen Wrench
(Included with this kit) 22‘(5)"‘"" ‘fl‘l’ é :/ ; |
i =002UVF Fu MR A i
< ——
* . H%m:;uﬁﬁ%lﬁny\grench Z170 Shock Oil  Z160 Grease
vav oA 12
Tools needed: Equipment needed:
BICABTDEE ACHENRHEL
'
~—— /i ':’-\‘ R
- i S
#1 Philips Screwdriver =
TSZARS1N—K GLOW
/FQ—EL\ ; ‘\V Glow Plug Igniter
= F750e—5H—
1x 80 s 5. — Glow Fuel
#2 Philips Screwdriver o

TSZARSA/N—I FUEL AND GLOW IGNITER
You will need glow fuel (specifically designed
for model car engines) and a glow plug igniter

C e

Hobby Khife Jo-—mH

oA 1 FORMIEEGSCBEDICE, 2F v YRIL 2 Y—ROTOK
IRTLNUETT, RO S ORICRERB/INyT)—/\wD
RU. AV/AD21 9 FOMNCHINETT,

|

- Side Cutters _/A] . Battery Pack
ervos

oy IWE—'J—/WD

- @ o

Glow Plug Wrench(&mm)
JO0-TSTUVF (8mm)

/ On/Off Switch Receiver
- _ AV/AIRA vF BiEW
Transmitter %E# = g =
RADIO CONTROL SYSTEM
Needle Nosed Pliers You will need a 2-channel radio system with

. SIYANVF two servos, an external receiver battery pack
and an ON/OFF switch.
TORYRT A (RIGRE)

74 FORSAEEGTESEBIIEHICE. TJO—MENNUETY.

6156 Super Glue  Thread Lock g6?%;;%2?@52;{gjﬂgﬁ‘éntl}\%?’ﬂgé'
w p 0w = SHLY ca&Eb. T TYIY c
20 S oM I35~ 5 HIHETT,

—er=s 2 e



«Observe These Cautions!

To prevent any serious personal injury and/or damage to
property, please be responsible when operating all remote
controlled models. Extra attention is called for when operating
any glow fuel powered model, such as the Super Nitro RS54,
These models can exceed speeds of 31 mph (60km/h) and use
highly poisonous and flammable fuels.

CHOOSE THE RIGHT PLACE TO OPERATE YOUR R/C MODEL
Never operate R/C models anywhere listed below:

1. On any public streets or highways - this could cause serious
traffic accidents, personal injuries and/or property damage.
2. Near people or animals - never run your model anywhere using
people or animals as markers or obstacles.

3. In hallways, alleys or any other restricted or confined areas
that can cause personal injuries and/or property damage.

4, Anywhere where loud noises can disturb others, such as
around hospitals or residential areas.

5. During the early morning or late night hours when visibility
is limited and loud noise can disturb neighbors.

6. Indoors or around furniture - there could be a chance of the
R/C model damaging the surface or any objects in the area.

NEVER RUN ANY TYPE OF R/C MODEL IN THE VICINITY OF
HEATING DEVICES OR OPEN FLAMES

Glow fuel powered R/C models use highly flammable fuels. Do
not smoke when fueling or operating a glow fuel powered R/C
model, and do not run near open flames or heating devices-
doing so can cause explosions and/or serious accidents.

OPERATE GLOW FUEL POWERED MODELS IN AN OPEN, WELL
YENTILATED OUTDOOR AREA

Glow fuel powered model engines emit poisonous vapors

and gasses - these vapors irritate the eyes and can be highly
dangerous to your health.

NEVER USE GASOLINE

Engines used in R/C models were specifically designed for
use only with approved glow fuels. Non-approved fuels such
as gasoline can cause explosions and serious personal
injuries and/or property damage.

GLOW FUEL ENGINED R/C MODEL OPERATING PROCEDURES
Follow this set of rules to prevent "runaways":

1. Always have the R/C model atop a box or similar platform so
that the tires do not touch the ground.

2. When starting, always turh on the transmitter first, then
the receiver.

3. before fueling or starting model, double check servos, trims,
throttle linkage, brake, fuel tank, fuel lines and receiver battery
pack voltage. Re-adjust or replace worn or defective parts.

4., Fill fuel tank slowly and carefully to avoid overflowing or
spilling of fuel. Wipe any excess fuel off immediately. Tightly
close fuel tank cap and ensure that it's properly sealed.

5. We recommend you run the tank dry to turn off the engine.
If you must stop before the tank is empty, properly discard
the excess fuel in a safe container.

6. When stopping, always turn off the receiver battery pack
first, followed by the transmitter.

H.ﬁf.@%

CERTAIN PARTS WILL BE YERY HOT

With any engine powered vehicle, certain engine components
get very hot during operation. Never touch the cylinder cooling
head, muffler, or exhaust pipe - doing so could cause burns or
other personal injuries.

BE AWARE OF ROTATING PARTS

When the engine is running, there are certain parts that
rotate at high speeds. Do not touch the drive gears, belts,
drive shafts, wheels, etc. during operation- doing

s0 could cause serious personal injuries.

RADIO PRECAUTIONS

Before every run, ensure that you are the only one operating on
your particular frequency. Also check that the transmitter and
receiver battery packs are sufficiently charged. Failure to do
both could cause a loss of vehicle control and could result in
serious personal injuries and/or property damage.

FUEL TANK PRECAUTIONS

Before every run, ensure that the fuel tank cap is tightly sealed.
fuel leaks can cause fires or explosions. Also, never transport
or store an R/C model with fuel in the fuel tank. Doing so could
result in personal injuries and/or property damage.

GENERAL FUEL PRECAUTIONS

Glow fuels contain Methanol and Nitro Methane - both highly
flammable and poisonous chemicals. Avoid contact with eyes
and skin. Never use glow fuel indoors - only in well ventilated
areas. Glow fuel emits harmful vapors and can be hazardous to
your health. Read all warning labels and instructions prior to
use. Keep all fuels chemicals away from children.

Never use glow fuels in any other engine except those designed
for use with glow fuels. Also, never substitute any other type
of fuel in place of glow fuels- especially gasoline. Doing so could
result in explosions and serious personal injuries and/or
property damage.

STORING GLOW FUEL

Do not store glow fuel indoors or where children can easily
access it. Instead, store glow fuel in a safe, well ventilated
place, away from heating devices, open flames, direct sunlight
or batteries. If glow fuel spills, wipe spill immediately to prevent
any fire hazards. Do not store glow fuel in any other container
than that which it came in. Keep glow fuels and any other
dangerous chemicals away from children.

IN CASE OF EMERGENCY

Glow fuels are extremely dangerous when used improperly.
Here are some first aid tips when using glow fuel:

1. If glow fuel is swallowed, induce vomiting and contact a
physician immediately.

2. In case of eye contact, flush eyes thoroughly with warm
(not hot) water and contact a physician immediately.

3. In case of skin contact, wash areas with warm (not hot)
water and soap.

m!ino:*



« Parts Size Reference i—vasx

O

6122

6807

6813

6814

6820

6836

93317

93510

A132

A1860

A181

A182a

A162b

A183

A1865

A281

A430e

A430f

AB20

A548

AB49

Body Pin (Medium)
2FyTEY

Shock Shaft 3 x 3lmm
PERM A

Shock Cap 12mm
YavoFewd

Bladder 10 x 4mm
T55—

0O-Ring P3 (Clear)
2UIVo-IVT

Front Spring 13 x29 x1.56mm
27U

Turnbuckle 4-40 x 34mm(Black)
F=UI\w DI (®O

Turnbuckle M4 x 20mm(Black)
=IO (B

Ball 3mmx5.8mmx7mm(Black)
m=u R

Servo Saver Shaf(black)
Y—mtz—\—IvT+ R

Servo Saver Pipe
H—Riz—/\=/T

Servo Saver Nut
Y—mt—\—Fv

Spring 6 x 11 x 1.4mm
27T

Pilot Shaft 4 x 15mm
A% gu R R v

Steering Joint 48mm

STYa~f Uk

Frange Shaft 3 x 42mm (Silver)
I5VY eIk G

Ring 10 x 3.56mm

uvg

TP Binder H, Screw M2 x 10

TR IyEVTRY

Arm Brace 40mm (Black)
P—LTL—2 (R

Front Axle 5x35mm
PO

Rear Axle 5x40mm
PO

H%

AB53

AB5&

AB&0D4a

A&04b

AB05

AB13

AB27

A830

AB34

AB38

A&40a

A&40b

AB&50a

A850b

AB&50¢

A850d

Dogbone 6&mm x57mm(Black)
21VTI9 I+ (R

Diff Shaft(Black)
FTIOIPIH R

Collet 7mm x 5mm (Gold)
by (&8

Washer M7 x12 x 0.8mm(Black)
Tvyr— (R

Pilot Shaft M5
A0y EYe IR

Clutch Bell 13T
D59 FN)

Clutch Spring 0.7mm
DSyFRIIVYT

Gear Shaft 5 x 64mm (Black)
FPYeI L (B

Pulley Shaft 5 x 70mm (Gray)
T=U=v»2I+ (IO

Flange Pipe 3 x 4.5 x 5.5mm
I5VIN1T

Brake Cam Shaft (Silver)
TU—FNLYvI+ (R

Brake Plate
TJu—FTJL—+

Diff Bevel Gear 13T
ARV Fr—

Diff Bevel Gear 10T
ARRJLF—

Shaft 3 x 22mm (Silver)
eIk GR

Washer M7 x 15 x 0.1mm (Silver)
Tuve— @R

m!iﬁ %



A8&70c

AB&70d

A870e

A875

A&90a

A&90b

A890¢

A&904d

A&95

AB98

BO17

B022

BO30

BO46

2125

Z136

2224

Gasket 20 x 30mm
ATy

Restrictor 30mm
URRUDH—

Button Head Screw M3 x 56mm
TR RY

Exhaust Gasket
IFJ-REHRT Y

Throttle Linkage Spring
27Uy

Throttle Linkage Rod
UV7—-I0vEk

Brake Linkage Rod
Ju—F0vk

Brake Arm
Tu—F7P—-LA

Stopper
2w /=

Pivot 2.6mm
Emy

Ball Bearing 4 x & x 3mm

RPUVT

Ball Bearing 5 x 11 x 4mm
RPUVT

Ball Bearing 10 x 15 x 4mm
NPUYT

Clutch Needle Bearing 5 x 8mm
DS59FI—-BWARPUIYT

Ball Cup
MR=LF¥vvT

Ball 4-40(Black)
K=l (B

Washer M3 x 8mm(Black)
Jyyv— (R

Hﬁ.?@,g

WYY

;

ﬂhrlﬁhmm

2242

2243

Z244

7253

2264

Z505

2509

817

2526

2529

2543

7561

l.ooohhnt

2567

2568

2569

2578

7581

2599

2653

2654

2694

Z700

2725

E-Clip E2
EUYT

E-Clip E3
EUVY

E-Clip E4

EUVYT

Spring Pin 2 x 10mm(Black)
Z2TUVITEY (R

Pin 2 x 10mm(Silver)

Y G

Button Head Screw M3 x15mm
TR RY (8

Button Head Screw M3 x 30mm
TN RY

Binder Head Screw M3 x 8&mm
MY ERY

Flat Head Screw M3 x 8mm
YIRY GR

Flat Head Screw M3 x 15mm
YSHVEVIRY

Cap Head Screw M3 x10mm

FruIRY

TF. Flanged screw M3 x 10mm

ISVI8EITRDV ) a—

TP Binder Head Screw M3 x 10mm
N Y RIYEYTRY

TP Binder Head Screw M3 x 12mm

NV RIvEVTRY

TP Binder Head Screw M3 x 15mm

N YRS YEYTRY

TP Flat Head Screw M3 x 12mm

YIS EVIRY

TP Flat Head Screw M3 x 18mm
35 HvEVT RY

Screw Shaft 3 x 27mm
A0Ua—IvIk

Screw Shaft 3 x 40mm
20Ja=IvI b+

Nut M3
Tl

Flange Lock Nut M4
23Y9F10VFv bk

Washer M5 x10 x 0.5mm(Silver)
Tyvyvr— (R

Set Screw M3 x 3mm

ey hrROUa—

Set Screw M4 x 10

2y k2DUa—-

m!ino.' -



[
Pl a 5tl c Pa rt5 Do not throw away any pieces that
you cut from the trees until after
_ °__\\ the kit is assembled.
Not used ij%“Ja/\ J

in this kit
ey 6817 x 4 A340

A411

Not used
in this kit
ERLEL
1=

n-yv

A444

c oo AB40x2  ABO&«x2
.92 o -
Not used A47O

in this kit
FEAUEN

A454 x 2 1=

A461

00




280mm wheelbase
features quick steering
for sports cars.

280mmIIRIR—YN—72E
DA v DRAT P VTR

Wheelbase
R —JUR—2

300mm wheelbase
features stable steering

for touring cars and trucks.

300mmigY—U Y TN— +SvD
BEREULAT P VTR

OPEN BAG

H/E/F

i

93510 Turnbuckle M4-40 x 34mm(Black)x 2
B=VI\w D)L (R

I Z505 Button Head Screw M3 x15mmx 2
‘ TR RY (BB

'O
2653 Nut M3 x2
Ty

—a——

' PLEASE NOTE : The 280mm and 300mm have different instructions.
o MNA—=)IUINR=R[CKD, AU THDIEZDZIDTERL TR,

we300mm

You can choose either the 280mm or 300mm wheelbase for this kit.
CDF v FORA —ILR—2Z[F280mm, 300mmD25ED DRIRHD'IYEETT,
CERICEBNT 1 ICEBHETRRBRUTE),

Make two rear upper arms. 22w Furpy/-r-nztE0xs.

///9‘/3
N = &
Q &) 57~
L o S »

M

= [ o %xﬂ)
s 4 Zimm ‘41551§§'

RIK

Start with the #5 Hole. If the belt is
too loose try the #6 to #9 holes.

® *EHEBHE OHBICUTREL,

Tighter ®V®BD
7

' NILEDEETT S
o 8BS, WELETY.,

A470

RO *



Qoo

7593  Screw Shaft 3 x 27mm
2D0J)a-v»T b+

L

7599 Screw Shaft 3 x40mm x2
RDVJa-v»2I+

A132

x2

Ball 3mmx5.8mmx7mm(Black) x 2
m= (R

ONR

A430e Ring 10 x 3.5mm
Uz

x4

|

A430f TP Binder H. Screw M2 x 10
IR ByEITRY

x8

Y

AB58  Diff Shaft(Black)
TIVYIH R

%3‘

ABB50a Diff Bevel Gear 13T
ARR)IFP—

®

AB50b Diff Bevel Gear 10T
ARJLFP—

A850c Shaft 3 x 22mm (Silver)
IvIk G

O

A850d Washer M7 x 16 x 0.1mm (Silver)x 4
Dyyv— (R

o

Z242  E-Clip E2 x4

EUVT

—ar——

P W.B.300 o

e

Note direction of arms!
*Y2AP—LAOBEITER !

A132

/2593

' Note direction of arms!
@ *TRAP—LADBEICERE !

A430b

VMake two differentials. 2 Zwv MEDZET,
/ A850a

&

Aes0c (@ =
AB58 @ e 7242 > 4
3 2/ Ass0p A850a
A430e D@ e 7042
Snap E-Clip onto Diff Shaft. A850d
*iz;_’ié\nfﬂ“SE D2k @
e 3 A430a
A850d A430f ' H T
A430e
c AB50a B
e 7242 / AB58
2 |
1 o IYSIYNTH =2 !
2X Apply a light coat of #Z160
® (build two) grease where you see this tube.

BT RENMITET,

RO *



AB48  Belt 53M 180(60T) x1
NS

Note direction of pulley!

e * BEITERE !
BO30 Ball Bearing 10 x 156 x 4mm x2
RPUYT

e

Z578 TP Flat Head Screw M3 x 12mmx 4

YSHvEVIRY
Medium Size Belt

A430c 18T Diff Pulley x2 \ PRIY ZDAIL

i N
A430d 18T Diff Pulley Guide x'2

J—1)—
A444  Super Gear 44T x1

AN—FP—
AB10b Brake Hub x1

TU—FNT
AB10a Brake Disk x1

TU—F712D

A840b

R o

Tighten screws to
1&mm (11/16") width.

* 18 mmIC/EDHRIC

RIEEDAAT
T \

AB30 Gear Shaft 5mm x 64mm (Black) x 1
FPyvIk (B

AB40a Brake Cam Shaft (Silver) x1
TU—FNLY»T+ @R

RIK

AB40b Brake Plate x2
PAVES S Ve

O

BO22 Ball Bearing 5 x 11 x 4mm x1
RPIYT

G

2244  E-Clip E4 x2
EUVT

[] 7264
[3':] ESOETHAIITET.

A830 Black |
R e

2264  Pin 2 x10mm(Silver) x4
[<7¢ )

=

7505  Bution Head Screw M3x16mm  x 2 n 7244
IR RY GR)

c": ‘
—ar—=p 9 A430d ~%’2

A430¢

A810b




BO22 Ball Bearing 5 x 11 x 4mm
RPIUVT

Frores

x1

2567 TP Binder Head Screw M3x10mm x1

N YBEIYEIIRY

]

Z578 TP Flat Head Screw M3 x12mm x4

YIHvEIIRY

4

A183  Pilot Shaft 4 x15mm
AG g PR vl o

A430c 18T Diff Pulley
T=1)=

A430d 18T Diff Pulley Guide
o 2 I

x2

x2

Attach belt to both pulleys before
screwing assembly to chassis.

*NJRET—-U—CEITHOS 1y

ZEY v Y—ICMOYITTEL,

= AFUSA
J; g 578
7848 7578 >~ <

&

A834  Pulley Shaft 5mm x 70mm (Gray) x 1

T-U—-yv»I+ (JL-)

ABAT  Belt 53M 162 (54T)
NI+

O

BO17  Ball Bearing 4 x & x 3mm
NPUYT

BO22 Ball Bearing 5x 11 x 4mm
RPUYT

e

2224  Washer M3 x 8mm (Black)
Dyyr— (R

o

2242  E-Clip E2
EUYT

7243 E-ClpE3
EUVT

(9

7244 E-Clip E4
EUYT

2264  Pin 2x10mm (Silver)
EY (@8

T

517 Binder Head Screw M3 x 8mm
AU ERY

I

Z578 TP Flat Head Screw M3 x 12mm
BSHYEVIRY

H-ﬁ);»‘:ﬁ%

x1

x4

x2

x1

x1

x2

x2

x2

x3

*AEICER.

AB47 small Size Belt
—&HNSLWWILE

Attach belt to both pulleys before
screwing assembly to chassis.

* N ET—U—[CETTHS ATy +

EY v Y—[CMOMHTTTEL,




A549  Rear Axle M5x40mm
PO

A553 Dogbone &mmx 57mm(Black) x2
2LVTI% I+ (B

BO22 Ball Bearing 5 x 11 x 4mm
RPUVT

2253  Spring Pin 2 x 10mm(Black)
2TUVITEY (R

7569 TP Binder H. Screw M3 x 15mm x 2
NAYRIYEIIRY

I

7578 TP Flat Head Screw M3 x 12mmx 2
YS9 EVIRY

I

7593  Screw Shaft M3 x 27mm x2
20Ua—-Iv»T b+

—a——




OPEN BAG B

W

A181 Servo Saver Pipe x1
Y—mReg—/—N1T

O

A182a Servo Saver Nut x1
Y-—me-/1N—Fvk

=

A182b  Spring 6 x 11 x 1.4mm x1
2TV

i

2136 Ball 4-40 (Black) x3

m—)L &

|

93317 Turnbuckle 4-40 x 34mm(Black) x 2
=\ D)L (B

2126 Ball Cup x4
Sl &)

|

A180  Servo Saver Shaft x1

Y—mRe—/N—I%I+

A183  Pilot Shaft 4 x 15mm x1

Oy rYP Ik

A185  Steering Joint 486mm x1
STI31UH

A740  Belt S3M 471 (157T) x1
AL+

2242  E-Clip E2 (Silver) X2
E UV e

| —

P

7526  Flat Head Screw M3 x &mm  x 2

YIRY

e

— Z950
(=) A3900
2136
D A390®
N\ < &
\v/ l A181 ‘ F:‘%j A3900
= 7136
A590°f\\<\ G .. A
\\2/ y
= (] %is part is used in step 12.
w000 = 'r'°/ 12T \ET,
A1&2b -
2136 T C [
= A182a A390
Make two steering links. 28 oz57u>ou>r—vEE0ZET, (\Q\ /)
BYX <
51MM

N

= "
e Ee=n (¢

93317 e
(> I\
71256 N~

T N\

Z960

Slide servo saver through belt before assembly.
Y= T =IERN FOMISEL TREEY,

Long Belt

—BREWNILE S

Steering Links ¥ i & RS l
ZFPUITI =Y <o o e
o (=3
o o
m% 7526
RO *

12



f

A548  Front Axle 5x35mm
PO

|

>

838 Flange Pipe 3 x 4.5 x 5.5mm
23917

©

BO22 Ball Bearing 5 x 11 x 4mm
RPUYT

O

BO30 Ball Bearing 10 x 15 x 4mm

RPUYVT /
P A461 A461
7136 Ball 4-40 (Black) x2 || A461 @ @ for & caster block. - | | ® 136 ‘
Kot R A61@ 0@ I3, Fv2Y—BETT. R10 « L10
—
2253  Spring Pin 2 x10mm(Black) x2

RTVITEY (B

|

2543 Cap Head Screw M3 x10mm x4
FrvIRY

2903  Allen Wrench 2.5mm x1
25mmABLYF

Make two rear upper arms.
2y MEDET,

{‘

93510 Turnbuckle M4 x 20mm(Black) x 2

H=VINw DL (B

A132  Ball 3mmx5.8mmx7mm(Black) x 2
R—=JL (R

Cut off this part.
e Ny EUTLEE,

|

A281  Frange Shaft 3 x 42mm (Silver)x 2
I5VY yeTk 6B

o

2242  E-Clip E2 x2
EUVT

|

Z569 TP Binder Head Screw M3 x 15mm x 2
AV R YEYTRY

|

Z581 TP Flat Head Screw M3 x 18mmx 4
$5 SvEVT Y

I

Z593  Screw Shaft M3 x 27mm x2
20VJ)a—-YeI b+

Note direction of arms!

— ! * Y 2P — ADBEICTRE ! %’2
i 13




O

BO30 Ball Bearing 10 x 15 x 4mm x2
RPIIT

|

7529 Flat Head Screw M3 x 15mm x 3
YISRY

T

7567 TP Binder H. Screw M3 x 10mm x2
YR SYEIT RY

I

B

7& TP Flat Head Screw M3 x 12mm x 2
335 vV RY

o

2653 Nut M3
Pl

A183  Pilot Shaft 4 x 15mm
JAC = AR vl

g

17  Ball Bearing 4 x 8 x 3mm
RPIVT

N

42 E-Clip E2
EUVYT

T

)

17 Binder Head Screw M3 x 8mm
AV ERY

|

25  Set Screw M4 x 10
Ly rROUa-

H.ﬁ?ﬁ%




‘\.

6820 O0-Ring P3 (Clear)
YUIVo-UVT

—d

AB53 Dogbone 6Gmm x57mm(Black) x 2
2LVTI%T - (B

e

Z569 TP Binder Head Screw M3 x 15mm x 6

x4

NAYRIYEIIRY
Z578 TP Flat Head Screw M3 x 12mmx 3

Y3SHvEYIRY

Put this part first. \
o SHICMDTITET,

7593  Screw Shaft M3 x 27mm x2
22U2-ve Tk ‘ 6
& >
oA
{ °Q 7
y A
<
NN
RO
| | 0
§ D
— S
NS
Sl
6807 Shock Shaft 3 x 31lmm x4
Y3avDOIv»Ik
~
6820 O-Ring P3 (Clear) x&
YUV T Not used
in this kit
c AL
6817 x4 v
2242 E-ClipE2 x& Al
EUVT (

OPTIONAL PARTS

YayOER LY (F20OY)

—ar——n

SHOCK ASSEMBLY (Make four shocks.)
ARDY3avIEEDET,

Not used
in this kit
EERLEN

6807 Stainless Steel Shock Shaft x4
ATYLAY3WIYP I
in this kit
EALEL
/1
This parte have the same
function as 6818 #4.
A5 OGN0 > COBRIICIS 4BIPBBTT.
6818  Shock Pistons(Teflon) x2

15

P
.Queazo

6817 @

Insert two O-rings and
snhap on the cap.

>
wreg?

Screw the ball cup all
of the way onto

the shock shaft.
RIBHBLBDIET
WAL TTREL.

Use masking tape to
protect shock shaft,
*BEBIEIYYIH
EWMOTERA,

RO *



A132  Ball 3mmx5.8mmx7mm(Black)
R=IL (B

6813  Shock Cap 12mm
Y3vDFeyT

6814  Bladder 10 x 4mm

T755-

6836 Front Spring 13 x29 x1.56mm
2TV T
2170 Silicone Shock Oil

Y3y IAALI

Sy

Z569 TP Binder Head Screw M3 x 15mm
NV EIYEITRY

Gy

Z569 TP Binder Head Screw M3 x 15mm
NV BRIYEITRY

e

x&

X4

X4

x1

x4

KHEND Y
UTTFa&EL.

No Bubbles!
SENESEN K SICER |

0 e
Q core

v 6814

Cut cap.
7Y M

Z170

Move the shaft
up and down to
remove bubbles,
then put on the
bladder and cap.

b *Wo<NEZ FVEEDL
BRERNTFEL,

Use spring clips to adjust
spring tension if needed.
FHBTANTRELN.

6817 ©

6817 @

6817 @

68mm

2.7"

FRONT 20OV k

6817@ _»"

REAR UV
W.B.300

16

Z569

RO *



A801  Flywheel Assembly x1
ISR —I

Q

A804a Collet 7 x 5mm x1
Jlbyk (&8

O

AB04b Washer M7 x 12 x 0.8mm (Black) x1
DyYve—

!

AB05  Pilot Shaft M5 x1
A0y vk

A80& Clutch Shoe x2
DYFYa~

A

A827  Clutch Spring x2
ISvFRIIVT

AB13  Clutch Bell 13T x1
D3 vFNIL

AB60a Air Cleaner Boot x1
IR=DU=r="F=%

ABG0Ob Air Cleaner Sponge x1
IP—=DU—F—ZARVI

AB870a Muffler A (Large) x1
VIS5-A

AB70b Muffler B (Small) x1
vI5-B

AB870c Gasket 20 x 30mm x2
AT+

AB70d Restrictor x1
UZRRUD5—

AB70e Button H.Screw M3 x 56mm  x 1

IR RY

AB74  Muffler Tube 6 x 10 x 70mm x1
NIS—=Fa—F

A875 Exhaust Gasket x1

IFY-Z+HRTY -

1l

BO46  Clutch Needle Bearing M5 x 8mm x 1
DSyFI—RILRPUIY

Z509 Button H. Screw M3 x 30mm x 2
TR RY

T

8

17 Binder Head Screw M3 x 8mm x5
NAVERY

O

Z694 Washer M5 x 10 x 0.5mm x2
DyYv—

[

AB90b Brake Linkage Rod (Black) x1
Ju—=F0vk

e

PREASSEMBLED
HATZ >

=

r !

\
|

End of clutch shoe points
to the right.

Springs attach as shown.
*QEICIER.
D59FIa1—ERTIIIE
BORCBOET,

*(\?:‘) A80S

AB27 3{

Air Cleaner maintenance:
1. Wash sponge with fuel.
® 2. Squeeze fuel and dirt out.
3. Apply light coat of air filter oll.
4. Put sponge in air cleaner boot.

IP—DU—F—DAYFF IR
*HEEICIET =2 —F—IC
g;bgm%\g;, B<

BN TEE SIS TR
2509 B AL,

Z517

= ' Adjust gear mesh so that
) the gears move freely, but
/4 without an excessive amount
_ of play. Too large of a gap can

_~" damage the gears.

* JI9ML A A—XICOBHRIC

0
/\
\
\

RO *



OPEN BHG D

T

2567 TP Binder Head Screw M3 x 10mmx 3
YRS vEYITRY

|

Z569 TP Binder Head Screw M3 x 15mm  x 1
N YRR EITRY

6228  Nylon Strap 7 x 260mm (Black) x 1
FTAOVRFSYT

|

93317 Turbuckle M4-40 x 34mm(Black) x 1
H=VINw DI (B

Z125 Ball Cup x2
R=FvrvT

2136 Ball 4-40 (Black) x1
=L (R

+

7561 TP Flanged screw M3 x10mm x2
IIVIFYEITRIYa—

I

Z578 TP Flat Head Screw M3 x 12mmx1
YSHYEVIRY

H.ﬁ?ﬁ%

56MM
. 2950
|< RYX >I Cut off this part.

- — il m ’@// P} ® Ny LTLEEL),

>
"N
X

Z‘?&Q‘I §

& 4

Receiver
battery Pack
SERER

Receiver Switch
BBV TF

A390@® AIRTRONICS

(23) KO /JR wyo
A390© HITEC

(24) NMFuo
A390@ FUTABA
(25) PEANE-S4d

Use the screw that came with servo!
P—RICHBORD ) 1—ZBNET, RO,

18



wﬁ
Q
Qo
%mx

-

Z561  TP.Flanged screw M3 x10mm x4

ISVI8yEYIRD)a—

x2

6122 Body Pin (Medium)

FyIEY

H?@r@



(e

Z569 TP Binder Head Screw M3 x 15mm x 2

Y—MRICHBORT ) 21—ZfENXT,

B Fuel Tank ' Use a small tie wrap here!
° FOVRSwT
EREYDIEERBDOLUET,
D
'Attach fuel lines as shown.
A&90d Brake Arm x1 TEORICROFTIET.
TJL—FP—-A
BROAMAMMAAAN From bottom
A890a Throttle Linkage Spring x1 of fuel tank.
20UV 5y907>'m0>
; Fa—TEER
al
A895 Stopper x2
[ ETSE e 1
°
Z242  E-Clip ;:2 x1 From top
EUY
of fuel tank.
- Y00 LBD
Z700  Set Screw M3 x 3mm x3 Fa-TERR
'y rROUa—
- § 20
AB&98 Pivot 2.5mm x1
ERy
ASQ%
A890c Brake Linkage Rod x1 \ ® Z700
Ju—-F0vk v 7700 /K 2150 Use Z901
A890d ™~ 1.5mm wrench
AB95 T AB9S AB90¢
Use the screw that came with servol § Z700 b ‘

A390@ AIRTRONICS
(23)  KO/JR #vo

A390® FUTABA
(25) J5)8- HZV

O

6122 Body Pin (Medium) x8&
2FvIEY

e

7568 TP Binder Head Screw M3 x 12mm x 4
NV RIYEITRY

Z578 TP Flat Head Screw M3 x 12mmx 2
BSHvEVIRY

—a——

Receiver wire.

2 SEHROR

Cut #A862 into
three pieces
(actual r engths
are shown above.)

TU—FUVT-Y

170mm (for exhaust to fuel tank return) v25—-£5Y0EIB<DICHABLET.
150mm (For fuel tank to carb) s>voexv7EOBLDICERLEY

—l
8mm

TEALEY.
6122
/6122
A351 (2]
A3510_ I
6122
f' \ 12568
Wi 6122 \\
Z56&l \ N 578
7578
RO *



FRONT JOvk REAR UP
Z684 Flange Lock Nut M4 x1
ISYVFIOVFY k \® %
™~
A454© @
A454©

DEERE

)

Aﬁply super glue to tire
wi

7() ere it touches wheel.
o 2 7950 51 PERA —ILOMIC
RSN ERLAHET,

VERY IMPORTANT! * T
Nitro engines must have
@ good air circulation! v

VIVEBOT B,
1RO

>

the car.

BENY
S A poost
Cut the windows out to T
let cooling air inside -
/

#7509 FORD F-150 BODY (WB300mm)

OPTIONAL

Optional Body Mount
For Tamiya Bodies.
bR EDINT 1 ZERT DEICELNET,

e

7568 TP Binder Head Screw M3 x 12mm x 2
N YBESvEYIRY

| e

Z578 TP Flat Head Screw M3 x 12mmx 2
YSHvEIITRY

| re———")

| Punch a hole here.
COEDICIRZBITTREL,

RO *

Hpg 7568 1 21 2565




«Throttle Linkage Set-U P 2OvhLUYT-TEy Py
NOTE: Make adjustments with the engine offl!
* LY I VIRIEDHIRIRET 2y FUTTE,

1. Turn on transmitter.

2. Turn on receiver. —_—
3. Center throttle trims. ' Very Important!
4. Adjust idle screw (A) so there is a Use the ldle screw to adjust
1mm carb opening. ® the carb opening to Imm. P —
5. Adjust throttle collar (B) so that Don't adjust the opening

the carb is set at neutral.
6. Adjust throttle collar (C) so throttle
return spring (D) has light tension.
7. Turn the brake adjustment dial (E) CORITIREZ 1 mmiC
until there is a 0.5mm gap between the vy FUTTE,
brake arm and the adjustment dial.

1 X EMDRA v FEONICUZET.

2 2D v FEON [CLET,

3.20v FLD kU AZDPIMIEIC
LTHREFT,

4 F 9T —00ON 1 mmOIEMAIC
BBIMCRITHBLET, !
5.(B)DR v/ {i—DRIEEDHTE

Ry MU0 HIZBHICI]OD

using the transmitters neutral ‘
trim because it will cause the imm
engine will die during full braking.

Make sure the

spring isn't loose. NEUTRAL
* JJODHRNKDICRT
ONZESEP M POSITION.

WIIEY, Za—hk3ofiE

9EY, @
6.(C) DR v/ S—DRIEEHT(D)
DRIV VTN mmEBSHIOfE
CROWIET.
7.(OOF A PILEBUTHMZE0.5mm
BTSN,

SETTING FULL THROTTLE

WITH ENGINE OFF:
FULLY OPEN

1. Pull full throttle. 2B DERBLET,
2. Adjust throttle end point adjustment
(TH-EPA) so that the throttle servo

stops when the carb is fully open.
3. Make sure there is no binding in C
throttle linkage during movement.

0.5mm gap here.
B%E 0. 5 mmBBITEY .

2HRBOEY B FULL THROTTLE
1.20v MU RUA—E2BIRICUET, POSITION.

2 F 9 TUI—DARNLEBISHICLET, SHOME
SEBIOBED O IZDHZBEDBSIE.
ERy FOUEEEZTREL,

R, EERCROY FILIYVERRA V- Servo movement

P v 2 FHEEDIN T ZIBSIEZES at full throttle.

SEBALET, Y- +0-2
AL

3. BEOBECERBONDDSELMRICULT
TEW,

SETTING FULL BRAKE ' The throttle opening at idle should not

H change when you apply full brakes! If it
WITH ENGINE OFF: moves the engine will die during full braking.
See "Setting Neutral" step 4.

1. Push trigger to full brake position.
2. Adjust throttle end point adjustment 7U—:FEZ)‘UTEB§£)“)‘/
(TH-EPA) so that the throttle servo D‘Jti’;_‘(l;‘a:’liiﬁn Al

stops when the brake plates compress DPA FIVRD 2 —THE

\
Servo movement

the brake disk. UES at full brake.
3. Make sure there is no binding in Y—IR2+O
—OBAME

throttle linkage during movement.

FULL BRAKE

Linkage movement
at full brake.

TU—FHOEY F
1.20v FILEUA-ZTU—-FUBICLEE

2. TJU—FHU D 0M<MCLET.,
HIVED D IZNMEZREDIBSIE,
Y—mm— Y ROARUEEEXTFE!.
R, FEMIC0Y FILIVERIY
PI v A DTN TNDIESIZZES
S5Z#ERLET.

3 BEOBECMBLDDSEIMRICLT
T\

POSITION.
Ju—F0HE

Rotate clockwise to increase brakes, counterclockwise to decrease brakes.
TU—FOMEABIEIY I VPILEDOLT RETD.

=" 22 RS




«Starting For The First Time. tvvvzs—+

Let's get ready! First, read the instructions

for your radio completely. If you lose control

due to radio problems it will damage the car and
motor. Install fresh batteries in transmitter and
receiver pack. Extend radio and receiver antennas.
ET (TYIVEE) 7555

ZiEH. SEROEHETPYTFTEBEIL. 21y FEANTTIEL.
FrITUI-1 PA FUYTRE (RO—-ONE CB>THSD
WEBUTFEL,

TURN ON RADIO. EROANTS

1. Switch on transmitter.

2. Switch on receiver. Always
3. Make sure servos function properly vuraon
3 propery: transmitter

4. Check the range of radio by firet!
walking away from car.
1. XEMEONICLET.
2. BEWEONICLET.

3. ¥ v ILI-BPA R
U T RIBICE > TN
BOFERBLT TN

LaEY,

EEHEONIC

bo -

Turn on receiver first, then transmitter.
BEMEONICLETY,

Let's fill up the fuel tank. Make sure you buy

good quality fuel. Low priced fuel has less
lubrication and less cooling ability. New engines
are the easiest to damage from low quality fuel!
Follow the engine manufacturers recommendations
for fuel requirements and break-in proceedures.

SHIVIVERRRBBEXRBHH TS,
Z— FILORESEODIE LMD TTEL,

NOTE:

.

Never use fuel near a heat source or near
open flames!

MBSZINEDRND T, NADBHDHORIR/IHFTD
ISBE BB T,

FUEL FILLING.
1. Fill tank with high quality glow fuel.
2. Close cap securely after filling.

el
1.1 5~3 0% BEEQTO-IY YV SAMKHECERATEL.
2. BEYVODF v v T3HE > TN IHEEBLTTEL.

Make sure that the
throttle valve is in
the neutral position!

*FpTUS-DPA EUVT

KRB TNSOEELT
=N

It's time to force the fuel through the fuel lines

to the carburetor. Watch the bubbles in the fuel
tubing while pushing the primer button to see when
the fuel reaches the carburetor.

NOTE:
Do not over-prime

the carb. Doing so will
flood the carburettor!

BRUADBELTEA-N—-F 30
CROD. TYIVERLELA.

PRIMING CARB.

1. Push fuel primer button a few times
until fuel reaches throttle inlet.

2. Press button two more times to allow
fuel to enter throttle valve.

F3-o

1. Fa-ORo Y ERDBLET.

2. WD EFE P TUI—DADOZITEEL E5HE 1 ~2BRIVEBL TSN,

Raise the car so that wheels are not touching the
ground. Attach glow plug heater and pull recoil
starter several times quickly. Don't pull the cord
all of the way out!

XEROA0Y PV FUAZEIIVELETTHEZTE, TYIVY
BRLOI<RDET.

NOTE:

High RPM during the break-in period

and/or pulling the recoil starter cord beyond
40cm can damage the engine.
TWRE—=H—DI—FE. 4 0cmULSIZETERET D
BENEDTIOTITER TS .

STARTING ENGINE. TYY>nis#)
1. Attach glow plug heater.

2. Pull recoll starter using quick, short strokes.
3. Open throttle valve halfway.

1. 7-25-2—-FEISTLOBEZT,

2, T2H—-H—-E3IEET,

3. 20y ML EDR LT TOGEREI L ET.

NOTE:

Make sure there are no obstructions
blocking the muffler, air cleaner, or rotating
parts (spur gear, clutch bell, etc.).

If there is too much fuel inside the cylinder the
engine will not start; this is called "over-primed".
To fix this problem, follow these instructions.

NOTE: Make sure that the opening to the cylinder
is pointed away from you or anyone else. Be careful,
fuel will spray out from the cylinder!

IVIVOPICHMBEZDCHEBECRS, TYIYNRI—+
LEBA, TNEA-N—F3—DEBVET, ROFIET.
A-N—F3—-DEBLET.

IR | BODAICHBODDSERICEEMNI THSIBHT
TEL, B, YUVS Ay FHERELELETOTEER
FIIRNTTE,

OVER-PRIMED. #—/\—-F3-20

1. Remove glow plug from the
engine using a glow plug wrench. .

2. Pull recoil starter until all of the

fuel is removed from the cylinder.

Wipe any fuel spills immediately.

Avoid contact with skin or eyes.

1. 75TV YFTISTERBFLEY.

2. TIWRY—H—EY VT —N\y FOSRBITEEZET
ENS|IEEY, REHLEMBIET ICHENTRNTTEL,
ERICHBIDDD SEMRICHIERU TR,

We recommend driving the car until the tank is empty.

Here are three other ways to stop the engine:

1. Cover air cleaner intake with your finger.

2. Restrict exhaust by pinching the muffler pipe.
3. Cut fuel supply by pinching the fuel lines.

NOTE: Be careful when stopping engine! Do not touch
engine, or muffler, they may be very hot.

IVIVEILDHDIHEE, VIS-OHR/N TERS (BABDITINT
FREELTHABITS) HNIP-DU—-FT—EAL, FrTLS—-DR0OY

FILEBRESETNTTRE),
*ERBDTIDOTFRIELTTISEL,

—a——

STOPPING ENGINE. T>Yvniter

1. Run until fuel is depleted.

OR

2. Restrict airflow to and from engine.
1. IP-DU—F—ZETRELT,

2 RIS —DHE/I A TEBITTEEXT.

Pinch muffier pipe to
restrict exhaust. ~

23

/g\ CAUTION!

Be careful

of fuel
spraying

out of

the cylinder!
IVIVANS
AEHDHBIC
K[EDITTFEL.

Cover air cleaner
to restrict intake.
IP=oU-7
—ZBTEL,



<

IVDTU—D1Y ERE

ENGINE BREAK-IN AND TUNING zv

BREAK-IN THE NEW ENGINE BEFORE DRIVING THE CARI

Perform the following static break-in to prevent damage to your new engine.

1. Choose a well ventilated outdoor area free from dust and set the car on
top of a box so that all the wheels are off the ground.

2. Fill fuel tank and start engine (see page 23).

3. Let engine idle until it runs out of fuel. When the engine stops, allow it to
cool then repeat step #2 one more time.

4. Fill fuel tank and run the car slowly, checking that the steering and
throttle work correctly. Stay in the low and midrange speeds.
NEVER use full throttle during break-in. Repeat this process for
3 to 4 tanks, allowing engine to cool down before refueling.

TYIYOTVv=01Y  (BSLER Keep the wheels off the ground during static break-in!
IVIVOMIFHBICONTIE, BIED" TVIVRCH—ERULSESED *BEYLPH BUVEREICEBLSICECRETFEAL,
EBIC" ZBATTEL. CTTTR. ITYYVBEEOEHIC DN TERLET. *2)LA0Y FIUCURWTTEN. IYIYDHRT IBNOIEDET,

1BES M POPVERBICBEBLSICEERETI VIV EBBSE, 71 FUVITRET,
MBZE29V03TY IV EBUTREN.
2RICW>DEETUBNSMBZIIVID. TU—D1 VEFTNET.

( (

(A) Needle valve starting position: (B) Low top end, slow response:
Turn clockwise until it stops (closed) . Turn 2 clicks clockwise (close).

Turn counterclockwise 3 turns (open). Continue 2 clicks at a time until

T RUE#EME response is sharp and speeds are higher.
—ICHRDAATZRED S 3 QOB RAENETT. L= RELITZUE

*HBEICE, 30EONETEY FENTNETY, e
* (BN, WS, EECK-> CEEIUERENBOET, 2 VCCHORATNERT.

( ldle adjuster screw.

A RUYTMBRY.

\

(C) Rough at full throttle: (D) Adjusting idle:

Turn 1/4 counterclockwise (open?. Turning clockwise increases idle RPM.
Continue 1/4 turn at a time until full throttle Counterclockwise decreases RPM.
is smooth and responsive. Adjust to highest RPM possible without

SIL20w FILTIEENZSICEBES the clutch engaging and the wheels turning.
1/ 4RUET, P RUVTEERY
* Z— FILOREDED > THST>TREL,
*BICOTEQIEN LD, EICOTERENTHDET.

TUNING AFTER BREAK-IN.
1. Set needle valve to starting position (A).
2. Fill fuel tank and start engine (see page 23).
3. Run car to test the throttle response.
4. If throttle response is sluggish and top speeds are slow, close needle valve in graduations (B).
If response is good, but at top speed the engine runs rough, open needle valve (C).
8. After needle valve tuning is complete, adjust the idlescrew (D) until idle is smooth.
NOTE: The engine should always emit blue exhaust smoke.If there is no smoke, the engine is too lean and could easily be damaged.

BREODEREEZLCVEER. ——FILTRBLET., RE—FEZETEVRER. Z— RIL/NVTEEN2~3IVFOBL TNEXT.

FLIIWAOY FIVTIEFDZSICESHE, EICBL TS TFEL,

Z—-Ruid, —HICRDAALRED S2BHOMUEIDMDAHZIE, TYI VNIRRT IVNOBEOZY., HEHICIE. @nOUETEY ~
SNTNET. EQIEREZEZEVERPA FUYITRBRICKOEY FUET, P RUVIBTIVIVNEFZOTUEIER. RIZEICBUTTFEL.
BICOTEREHL LD, EICETEQENTFLVET.

i 24 €S



«Troubleshooting Guide

PROBLEM C

SOLUTION

Fuel tank is empty or throttle valve is not primed. Fill fuel tank with fuel and prime throttle.
Bad glow plug or dead plug booster battery. Replace glow plug and recharge or replace battery.
Fuel lines, air cleaner, or muffler is clogged. Clean or replace clogged part(s).

ENGINE DOES NOT START.

Remove glow plug and discharge fuel. Also test glow

Engine is flooded due to over-priming. plug- replace if defective.

Throttle valve not adjusted properly. Set idle and needle valve to standard starting position.
Servo linkage not adjusted properly. Move servo to neutral then re-adjust.
Fuel tank is empty. Fill fuel tank with fuel.
Fuel lines, air cleaner, or muffier is clogged. Clean or replace clogged part(s).
ENGINE STARTS BUT 5 it i
THEN STALLS. Throttle valve not adjusted properly. Re-adjust idle and needle valve.

Allow engine to thoroughly cool down and open needle

Engine is overheated.
" valve 2 to 3 clicks.

BAD REACTION AND Throttle valve not adjusted properly. Re-adjust needle valve.
RESPONSE FROM ENGINE. Low fuel pressure from muffler. Properly install pressure line from muffler to fuel tank.
Weak transmitter and/or receiver batteries. Recharge or replace batteries.
CAR IS HARD TO CONTROL. Low reception from radio antennas. Fully extend transmitter and receiver antennas.
Servo linkage not adjusted properly. Move servo to neutral then re-adjust.

SOV a—FTa—2T

BNDEREBELT
R > TUWVEN. IMBHTYYYETRTIVEL, WESVDICINEAN. TYYVETMNERS, (Fa—2)
TSTHINTNG. T5TE— HEBE- TS, TSUETHT B, BUEFBICLRT B,
BT £ L H—DEEE TS, BT LSOl TMETS. TPIU—T—.
o ~ R, ITPOU—F—. VIS-ROBN YI5-AD
LI/ BRN TSTERLIYY VADREERICLTHSERS—
. > VY UADREERICLTHSERS —
AT A0 T =00k ISINDPATOBNDEEF T v
F oIS —DHERE S—RILNLT, PA KUY RER Y EROREMEICRY
GV~ I DREFE JoREZ 2~ FSLICLTHE, BEUIY—IEONET
RES Y DICHEDA S TUVEL MBSV DICIBEAND
B MEF21—T, IPOU—F—, YIS—ADEN BNRME. %o TLSBDOMER
IVIVEHHBID
IICIEE D, 20 RISV OBEFR 20w FWSIVIRUPA Bk, —— RILOWE
SIS Z NS —— R
——— TYIYIRABOENSTHS=~ FIE2~ I BHITH
20 FILINLT, == RNV OREFRE S R T ERORENBICRL TOSBERI—
~ 3PS S
TYIYDIERELD SR . . ” MBSV IDBDTU y Y v —F 21— THB 0 AE DR ST
NASHBDI DY~ RS 317 F2—TCADRNTOED
XEW, SEMO/yTU—FR Ny T —ORBRIBFS
BORBLEDEDRLN BROBEREIE BN HERRUSEBHOPY T F ER2CEHET
*BRBOTIDTFREEZLTTEL. H—=RU T —IDWERE F=MREZ21—+3SUICLULTHOSHBUEL

e o5 %""4’*



NITRS15.

e <
@ Y @
1682 ‘ § \‘;&E -1710
1675
1694
COMPLETE
CARBURETOR

HPI NITRO STAR 15FE PARTS

ENGINE PARTS

Nq71

1615 NITRO STAR 15FE ENGINE 120.00
1657 COVER PLATE (PULL STARTER) 7.00
1662 SCREW SET (8PCS) 4.00
1663 GASKET SET 3.00
1664 CRANK SHAFT BEARING (FRONT) 1.00
1665 CRANK SHAFT BEARING (REAR) 1.00
1667 SCREW SET (2PCS/CARBURETOR) 2.00
1668 PULL STARTER (NO ONE-WAY BEARING) 186.00
1669 ONE-WAY BEARING 186.00
1670 STARTING SHAFT 5.50
1671 SCREW SET (4PCS/PULL STARTER) 2.00
1675 ADJUST SCREW SET (WITH SPRING) 2.60
1678 NEEDLE VALVE (COMPLETE) 16.00
1679 NEEDLE WITH O-RING 8.00
1680 NEEDLE VALVE WITH HOLDER 8.00
16861 SPRING FOR NEEDLE VALVE 2.00
16862 CARBURETOR GASKET SET (4 PCS) 250

=—ar——n

16864
1691
1694
1697
1705
1710
171
1712
1716
1717
1718

HEAT SINK HEAD (DIE CAST/15) 12.00
CARBURETOR (MAIN BODY) SILVER W/O IDLE SCREW 31.00

OPTION PARTS

26

1634

CARBURETOR (COMPLETE/4mm/12E/15FE) 49.00
THROTTLE ARM SET 3.00
GLOW PLUG 7.00
CONNECTING ROD (12E/15FE) 14.00
CRANK SHAFT (PULL STARTER 12E/15FE) 41.00
ROTOR SET 4mm (12E/15FE) 14.00
CYLINDER AND PISTON SET (NITRO STAR 15E) 48.00
PISTON PIN (NITRO STAR 15E) 4.00
CRANK CASE (NITRO STAR 15FE ) 27.00
CARBURETOR (COMPLETE/5.5mm) 53.00

iﬁﬁ!inc:*



« Super Nitro RS54 Option Parts #7vavii—v

2 Speed Shift Pinion Spur Ratio
(ear Split E=AY 20— e

2;30‘1 1st  2nd 1st  2nd 1st 2nd
ey 1 23 | 1E 2% | 1E 2%
A910 3 tooth

2 Speed Set | difference 13 - 16 4 - 4 7.33 -5.55

22E—FEey k| EU A

® AB18 5 tooth \

NEW! NEW! \
Second Gear | gifference | 13 - 18 | 44 - 39 | 7.33-4.69 “ & $ \ \
Set 39-18 : \
2EEvey | SBEU e
® Ag19
Second Gear | 700t NEw!

EA- NEW! #A209 Sway Bar Set
Set 37-20 erence | 13 - 20 44 - 37 | 7.33-4.00

2@;FPry | TREU

2SI -ty

a

#A910 2 Speed Transmission
22E—Fty ~

@ Option parts for A910 2 Speed set A0 ATV 3 V=Y

#A915 Heat Sink #A920 Heat Sink
#A925 40mm Lightweight Engine Mounts Engine Mounts

Flywheel_for Pullstart SP. TYIYYOIYV R O—/\{ RSPTYIYTIY #A905 59I Ball Diff Set
SP ISMA—IL R—7 Ty b
#A940 Tuned Pipe

HPI or 0.5. .12 or .15 Engines

i < #A950 Exhaust Header #A928 0il Catch HP112/15
I | | | ‘ Fa-YEYIS- EXVI—IL K A1 NFP v TF

I I I I #A907 Gear Brace Set

Stainless Steel Hinge Pins FPIL-2EY F

AFVULVRAYZRY 9T Ry +
- #A959 Super Front One-Way Diff 39T
2=\=20Y ROYDTA4FTD
Option Springs Y3awIRIUVYT o
RE4

#A926 32mm Lightweight
Flywheel for Non-Pullstart
SP 2SAiR1—=IL

#A935 Graphite Rear Brace
3274 FUVPIL—-2EY kb

A

#AB13-A514 Clutch Bells
D39 FNIL

27



PHRTS LIST RHEa

Part # QTY Name Retail Price Part # QTY Name Retail Price
1615 1 NITRO STAR 15FE ENGINE $ 120,00 2170 1 SILICONE SHOCK OIL #300 $ 350
1706 1 GLOWPLUG 7.00 7224 10 WASHER M3xBmm 1.00
3033 2  SUPER STAR WHEEL 57x35mm (2.2") GRAY 6.00 7242 20 ECLIPE2mm 1.00
4590 2  RACING SLICK TIRE M COMPOUND 57x35mm (2.2") 9.00 7243 10 ECLIP E3mm 1.00
6122 10  BODYPIN (M) 2,00 7244 10 E CLIP E4mm 1.00
6163 1 SERVO TAPE 20x100mm (Spcs) 400 7253 10 SPRING PIN 2x10mm 150
62286 2 NYLON REUSABLE BATTERY STRAP 2.00 7264 10 PIN 2x10mm 150
6807 2  SHOCK SHAFT 3x31mm 3.00 7505 &  BUTTON HEAD SCREW M3x15mm 150
6813 1 SHOCK CAP 12mm 3.50 7509 6  BUTTON HEAD SCREW M3x30mm 2.00
6814 2 BLADDER 10x4mm 2.00 7517 10  BINDER HEAD SCREW M3x8mm 150
6817 1 10mm SHOCK PARTS SET 450 7526 6  FLAT HEAD SCREW M3x&mm 1.00
6820 &  SILICONE O-RING P-3 (CLEAR) 2.00 7529 6  FLAT HEAD SCREW M3x15mm 2.00
6836 2  SHOCK SPRING 13x29x1.55mm (BLACK) 450 7543 6  CAP HEAD SCREW M3x10mm 150
93317 2  TURNBUCKLE 4-40x34mm 3.00 7561 6 TR FLANGED SCREW M3x10mm 2.00
93510 2  TURNBUCKLE M4x20mm 2,50 7567 10 TP BINDER HEAD SCREW M3x10mm 1.00
Al32 4  FLANGED BALL 5.8x7mm 4.00 7568 10 TP BINDER HEAD SCREW M3xi2mm 1.00
AMBO 1 SERVO SAVER SHAFT 3.00 7569 10 TP BINDER HEAD SCREW M3xi6mm 1.00
Al81 1 SERVO SAVER PIPE 2,50 7571 6 TP BINDER HEAD SCREW M3x20mm 1.00
AB2 2 SERVO SAVER NUT SET (NUT x 1, SPRING x 1) 3.00 7578 10 TP FLAT HEAD SCREW M3x12mm 1.00
A183 2 PILOT SHAFT 4x15mm 4.00 7581 10 TP FLAT HEAD SCREW M3x18mm 1.00
AI85 2  STEERING JOINT SET 1.00 7593 4  SCREW SHAFT 3x27mm 2,50
A281 2 FLANGE SHAFT SET 3x36mm, 3x42mm 5.00 7599 4  SCREW SHAFT 3x40mm 2,50
A340 1 FRONT BULKHEAD SET 6.00 7655 6 NUTM3 1.00
A351 2 UPPER ARM/BODY MOUNT SET (SUPER NITRO RS4) 7.00 7684 4  FLANGE LOCK NUT M4 2,50
A390 1  SERVO SAVER SET 4.00 7694 10 WASHER MBx10x0.5mm 1.00
A4t 1 BUMPER SET (SUPER NITRO RS4) 8.00 Z700 6  SET SCREW M3x3mm 2.00
A430 1 DIFF PULLEY SET (39T) 650 7726 6  SET SCREW M4xiOmm 2,50
A444 1 SPUR GEAR 44T 4,00 7901 1 ALLEN WRENCH 1.5mm 1.00
A454 1 SUSPENSION ARM SET (SUPER NITRO RS4) 5.00 7903 1 ALLEN WRENCH 25mm 1.00
A461 1 UPRIGHT SET (8, 10 DEGREE CASTER) 5.00 7904 1 ALLEN WRENCH 2.0mm 1.00
A470 1 REAR BULKHEAD SET 7.00 7950 1 CROSS WRENCH (SMALL) 2.00
A481 1 UPPER DECK SET (SUPER NITRO RS4) 9.00 7960 1 TURNBUCKLE WRENCH 2.00
A520 1 ARM BRACE SET 6.00
AB40 2 HPISPORTS SHOCK BODY (45-56mm) 3.50
A548 2 AXLE 5x 35mm (FRONT) 550 HPI SPORT SHOCK SET (46-56mm)
AB49 2 AXLE 5x40mm (REAR) 550
A553 2  DOGBONES 6x57mm (SUPER NITRO RS4) 550 Option Parts
FF SHAFT ¥
:?fg 12 g:auzg:a 471 (157T) Smm 3:3 feng 1 NmROSTRIESS 22000
o N R sebaie B 1605 1  NITRO STAR 16 135.00
Aoo & ReriAmEL 5o 6818 1 10mm PISTONS TEFLON SET (2 SET) 4.00
Bak i RIEr R i 6833 2 SHOCK SPRING 13x29x1.4mm (WHITE) S0FT 450
i W cons bl Sio 6834 2  SHOCK SPRING 13x29x1.45mm (YELLOW) 450
; 6835 2  SHOCK SPRING 13x29x1.5mm (RED) 450
::%5 12 g;‘if:;::; . gz 6837 2  SHOCK SPRING 13x29x1.6mm (GREEN) 450
AB13 1 CLUTCH BELL 13T 6.00 6838 2  SHOCK SPRING 13x29x1.65mm (BLUE) 450
! 6839 2 SHOCK SPRING 13x29x1.7mm (PURPLE) HARD 450
AB27 2 CLUTCH SPRING 0.7mm 1.00
s o e S Attt 2 SUPER SHOCKS 45-56mm ‘ 32.00
st 1 PR OLAR e BRET e A69 3 ALUMINUM PILOT SHAFT (Use With BO17 Ball Bearings Only)  6.00
AB38 4  FLANGE PIPE 3x4.5x5.5mm 3.50 A09 1 [OWAUDARSEL 200
: G AB14 1 CLUTCH BELL 14T 7.00
ABA0. i (BRAKE RLATE OBT 900 ABS 1 CLUTCH BELL 15T 7.00
:x; : g:ﬂ :2:’; :gz ((Z‘L%Zi'rﬂmm Zzgg *AB1®& 1 2 SPEED SECOND GEAR SET (39/18 TOOTH) 13.00
Fravlil i sk ol los Pt *AB19 1  2SPEED SECOND GEAR SET (37/20 TOOTH) 13.00
ot 1 iraomense e o e o
ABG5 1 SILICONE TUBE 2x4x330mm (FUEL LINE) 120 R e gt
ABT0; 1. YMUERLER SET 5.00 A907 1  GEAR BRACE SET 34.00
:Z;; ; é’;ﬂiﬂ:ﬁ Eféii:’o"’oom"‘ (MUFFLER) ;553 A910 1 2 SPEED TRANSMISSION For Nitro RS4 (44/13-41/16) 69.00
AB90 1 LINKAGE SET %00 A915 2 HEAT SINK ENGINE MOUNT 20mm For Pull Start 45,00
A920 2 HEAT SINK ENGINE MOUNT 15mm For Non-Pull Start 45.00
oos 1 rmiorzomm e AR | e
A 1 PER NITRO CHASSIS (ALUMINUM 176 T2.5mm PURPL ] o on=ruliota 2
A935 1 NITRO RS4 REAR BRACE GRAPHITE SET 10.00
:ggi Z g:tt ;E:::g ?Sl:;t::mzzu :gzgg A959 1 SUPER FRONT ONE-WAY DIFFERENTIAL 39T 49.00
A970 1 TUNED PIPE AND EXHAUST HEADER SET (HPI, 05, TT, DYN)  89.00
BO46 1  CLUTCH NEEDLE BEARING 5xBmm 5.80
2126 14  BALLCUP 5.00
2136 4  BALL END 4-40 (BLACK) 3.00
Z150 1 ANTENNA PIPE SET 1.00 * OPTION PARTS FOR A910
7160 1  GREASE 150




